

がん種	療法名	薬剤	投与量	投与時間	施行日	投与間隔	催吐リスク
脳腫瘍	Bmab	アバスタチン	10mg/kg	初回 90分	d1	14日	-
			15mg/kg	2回目 60分 3回目以降 30分		21日	
脳腫瘍	PAV	ニドラン	70mg/m ²	1時間	d1	42日	軽
		オンコビン	1.4mg/m ²	30分	d8,29		
		プロカルバジン	60-75mg/m ²	内服	d8-21		
脳腫瘍	テモダール(再発)	テモダール	150mg/m ² 200mg/m ²	90分	d1-5	28日	中
脳腫瘍	髄注	メソトレキセート プレドニン	15mg/body 20mg/body				-